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Drives for the 15 Series Harvest Conveyor

CHAPTER 2 Parts List

Serial No. 143000 - Present

2.1 Drawing List

1. Gas Engine Drive on page 20
2. Diesel Engine Drive on page 22
3. Electric Motor Drive on page 24
4. Side Drive PTO Drive on page 26
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Gas Engine Drive
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Drives for the 15 Series Harvest Conveyor

REF PART NO. DESCRIPTION QTY REF PART NO. DESCRIPTION QTY

1 C2179476 ENGINE PLATE 1 41 B0219992 RUBBER LATCH 1
2 C2179477 ENGINE BASE MOUNT 2 42 B009073 D60B56 SPROCKET - 1 1/2” BORE 1

3 C2179475 LINKAGE BAR 2 43 B009076 D60B14 SPROCKET - 1 1/4” BORE 1
4 C2179474 TIGHTENER HANDLE 1 44 B009618 R60-2 x 89 ROLLER CHAIN 1

5 B695298 MOTOR MOUNT 2 45 B001095 5/8” x 3” CARRIAGE BOLT 1
6 B001043 1/2” x 1 3/4” BOLT - GR.5 6 46 B001155 3/4” FLAT WASHER 1

7 B001040 1/2” x 1 1/4” BOLT - GR.5 2 47 C2158101 IDLER SPROCKET SPACER 1
8 B001151 1/2” FLAT WASHER 8 48 B0020675 5/8”IDx1 1/8”ODx14 GA MACH BUSH 4

9 B001134 1/2” LOCK NUT 8 49 B009077 D60B13 IDLER SPROCKET 1
10 B001088 1/2” x 1 1/2” CARRIAGE BOLT 4 50 B0011415 5/8” LOCK NUT 1

11 B001409 1/2” SERRATED FLANGE NUT 4 51 C2179473 BATTERY BASE 1
12 B001028 3/8” x 2” BOLT - GR.5 4 52 C2100152 PLASTIC BATTERY BOX 1

13 B001149 3/8” FLAT WASHER 7 53 B001003 1/4” x 1 1/4” BOLT 2
14 B001165 3/8” LOCK WASHER 4 54 B001124 1/4” LOCK NUT 2

15 B001131 3/8” HEX NUT 4 55 C2179471A ENGINE CONTROL PANEL 1
16 C2168188 THROTTLE/CHOKE CABLE MOUNT 1 56 C2179472 CONTROL PANEL MOUNT 1

17 B008055 1/8” TILLER CABLE CLAMP 1 57 B001040 1/2” x 1 1/4” BOLT 4
18 B030201 CABLE KEEPER KIT 4 58 B001409 1/2” SERRATED FLANGE NUT 4

19 B001023 3/8” X 3/4” BOLT - GR.5 1 59 B0211193 REMOTE CHOKE CONTROL 1
20 B001132 3/8” LOCK NUT 4 60 B0211191 REMOTE THROTTLE CONTROL 1

21 B0180091 2B-16” PULLEY - 1 1/4” BORE 1 61 B0180002 37” BATTERY CABLE 1
22 B0180743 B-85 BELT 2 62 B0180001 27” BATTERY CABLE 1

23 C2179489 BELT GUARD SUPPORT BRACKET 1 63 B024150 1/4” HOSE CLAMP 2
24 C2179493 BELT GUARD LATCH BRACKET 1 64 C200650 1/4” GAS LINE HOSE x 60” 1

25 B0219992 RUBBER LATCH 1 65 B001147 1/4” FLAT WASHER 2
26 B027067A LARGE BELT GUARD 1 66 2089605 TANK FITTING 1

27 B0219993 RUBBER LATCH KEEPER 1 67 B0197456 O-RING 1
28 B0020621 3/16” x 1/2” POP RIVET 2 68 8009856 FLAT WASHER 1

29 B002064 3/16” BACK UP WASHRE 2 69 80008027 1” JAM NUT 1
30 C2179482 BELT GUARD HINGE 1

31 B001024 3/8” x 1” BOLT - GR.5 3 NS B0919385 SWITCH EXTENSION HARNESS 1
32 B001405 3/8” SERRATED FLANGE NUT 40

33 B001082 3/8” x 1” CARRIAGE BOLT 40
34 C2179478 TANK MOUNT 1

35 B0274200A GAS TANK 1
36 B0274201 TANK CAP 1

37 B0280365 1/4” MPT x 1/4” HB FITTING 1
38 C2179483 TANK STRAP 2

39 C2179479 CHAIN DRIVE GUARD 1
40 C2179496 CHAIN GUARD LATCH BRACKET 1
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Diesel Engine Drive
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Drives for the 15 Series Harvest Conveyor

REF PART NO. DESCRIPTION QTY REF PART NO. DESCRIPTION QTY

1 C2179476 ENGINE PLATE 1 41 B0219992 RUBBER LATCH 1

2 C2179477 ENGINE BASE MOUNT 2 42 B009073 D60B56 SPROCKET - 1 1/2” BORE 1
3 C2179475 LINKAGE BAR 2 43 B009076 D60B14 SPROCKET - 1 1/4” BORE 1

4 C2179474 TIGHTENER HANDLE 1 44 B009618 R60-2 x 89 ROLLER CHAIN 1
5 C2179589 MOTOR MOUNT 2 45 B001095 5/8” x 3” CARRIAGE BOLT 1

6 B001043 1/2” x 1 3/4” BOLT - GR.5 6 46 B001155 3/4” FLAT WASHER 1
7 B001040 1/2” x 1 1/4” BOLT - GR.5 2 47 C2158101 IDLER SPROCKET SPACER 1

8 B001151 1/2” FLAT WASHER 8 48 B0020675 5/8”IDx1 1/8”ODx14 GA MACH BUSH 4

9 B001134 1/2” LOCK NUT 8 49 B009077 D60B13 IDLER SPROCKET 1
10 B001088 1/2” x 1 1/2” CARRIAGE BOLT 4 50 B0011415 5/8” LOCK NUT 1

11 B001409 1/2” SERRATED FLANGE NUT 4 51 C2179473 BATTERY BASE 1
12 B001032 3/8” x 2 1/2” BOLT - GR.5 4 52 C2100152 PLASTIC BATTERY BOX 1

13 B001149 3/8” FLAT WASHER 7 53 B001003 1/4” x 1 1/4” BOLT 2
14 B001165 3/8” LOCK WASHER 4 54 B001124 1/4” LOCK NUT 2

15 B001131 3/8” HEX NUT 4 55 C2179471A ENGINE CONTROL PANEL 1
16 B021640 RUBBER MOUNT 4 56 C2179472 CONTROL PANEL MOUNT 1

17 D312204 RADIATOR COVER 1 57 B001040 1/2” x 1 1/4” BOLT 4
18 D312205 FLYWHEEL COVER 1 58 B001409 1/2” SERRATED FLANGE NUT 4

19 C0129181 1 1/8” ENGINE OUTPUT SHAFT 1 59 B0211191 REMOTE THROTTLE CONTROL 1
20 B001132 3/8” LOCK NUT 3 60 B0180002 37” BATTERY CABLE 1

21 B0180091 2B-16” PULLEY - 1 1/4” BORE 1 61 B0180001 27” BATTERY CABLE 1
22 B0180741 B-87 BELT 2 62 C200650 1/4” FUEL LINE HOSE x 60” 2

23 C2179489 BELT GUARD SUPPORT BRACKET 1 63 B024150 1/4” HOSE CLAMP 4
24 C2179493 BELT GUARD LATCH BRACKET 1 64 B001147 1/4” FLAT WASHER 2

25 B0219992 RUBBER LATCH 1 65 2089605 TANK FITTING 1
26 B027067A LARGE BELT GUARD 1 66 B0197456 O-RING 1

27 B0219993 RUBBER LATCH KEEPER 1 67 8009856 FLAT WASHER 1
28 B0020621 3/16” x 1/2” POP RIVET 2 68 80008027 1” JAM NUT 1

29 B002064 3/16” BACK UP WASHRE 2 NS C0129183 SWITCH BOX EXTENSION HARNESS 1
30 C2179482 BELT GUARD HINGE 1

31 B001024 3/8” x 1” BOLT - GR.5 3
32 B001405 3/8” SERRATED FLANGE NUT 40

33 B001082 3/8” x 1” CARRIAGE BOLT 40
34 C2179478 TANK MOUNT 1

35 B0274199A FUEL TANK 1
36 B0274201 TANK CAP 1

37 B0280365 1/4” MPT x 1/4” HB FITTING 1
38 C2179483 TANK STRAP 2

39 C2179479 CHAIN DRIVE GUARD 1
40 C2179496 CHAIN GUARD LATCH BRACKET 1
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Electric Motor Drive
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Drives for the 15 Series Harvest Conveyor

REF # PART NO. DESCRIPTION QTY
1 C2179476 ENGINE PLATE 1
2 C2179477 ENGINE BASE MOUNT 2
3 C2179475 LINKAGE MOUNT 2
4 C2179474 TIGHTENER HANDLE 1
5 C2179589 MOTOR MOUNT 2
6 B001043 1/2” x 1 13/4” BOLT - GR.5 6
7 B001040 1/2” x 1 1/4” BOLT - GR.5 2
8 B001151 1/2” FLAT WASHER 12
9 B001134 1/2” LOCK NUT 12

10 B001088 1/2” x 1 1/2” CARRIAGE BOLT 4
11 B001409 1/2” SERRATED FLANGE NUT 4
12 B001090 1/2” x 2” CARRIAGE BOLT 4
13 B0180091 2B-16” PULLEY - 1 1/4” BORE 1
14 B0180106 2B94SK PULLEY - NO HUB 1
15 B018126 TAPERED HUB - 1 5/8” SK 1
16 B018129 TAPERED HUB - 1 7/8” SK 1
17 B0180673 B-96 BELT 2
18 C2179489 BELT GUARD SUPPORT BRACKET 1
19 C2179493 BELT GUARD LATCH BRACKET 1
20 B0219992 RUBBER LATCH 1
21 B027067A LARGE BELT GUARD 1
22 B0219993 RUBBER LATCH KEEPER 1
23 B0020621 3/16” x 1/2” POP RIVET 2
24 B002064 3/16” BACK UP WASHER 2
25 C2179482 BELT GUARD HINGE 1
26 B001024 3/8” x 1” BOLT - GR.5 3
27 B001149 3/8” FLAT WASHER 3
28 B001132 3/8” LOCK NUT 3
29 C2179179 CHAIN DRIVE GUARD 1
30 C2179496 CHAIN GUARD LATCH BRACKET 1
31 B0219992 RUBBER LATCH 1
32 B009073 D60B56 SPROCKET - 1 1/2” BORE 1
33 B009076 D60B14 SPROCKET - 1 1/4” BORE 1
34 B009618 R60-2 x 89 ROLLER CHAIN 1
35 B001095 5/8” x 3” CARRIAGE BOLT 1
36 B001155 3/4” FLAT WASHER 1
37 C2158101 IDLER SPROCKET SPACER 1
38 B0020675 5/8” ID x 1 1/8” OD x 14 GA MACHINERY BUSHING 4
39 B009077 D60B13 IDLER SPROCKET 1
40 B0011415 5/8” LOCK NUT 1
41 B001082 3/8” x 1” CARRIAGE BOLT 16
42 B001405 3/8” SERRATED FLANGE NUT 16
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Side Drive PTO Drive

B003040 PTO Shaft Exploded
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Drives for the 15 Series Harvest Conveyor

REF # PART NO. DESCRIPTION QTY
1 C200630 PTO SHAFT HOLDER 1
2 B0020295 3/8” x 4 3/4” L-PIN 1
3 B002092 HAIR PIN CLIP 1
4 2075942 PTO SHAFT SHIELD 1
5 B003040 PTO SHAFT - COMPLETE 1
6 B884505 1/4” KEY x 2” LONG 1
7 B001015 5/16” x 2 1/2” BOLT - GR.5 1
8 B0011275 5/16” LOCK NUT 1
9 B0305291 IMPLEMENT JACK 1

10 B009072 60-2 x 40 TOOTH SPROCKET - 1.5” BORE 1
11 B009067 60-2 x 21 TOOTH SPROCKET - 1.25” BORE 1
12 2081612 R60-2 CHAIN 1
13 B001095 5/18” x 3” CARRIAGE BOLT 1
14 B001155 3/4” FLAT WASHER 1
15 C2158101 IDLER SPROCKET SPACER 1
16 B0020675 5/8” ID x 1 1/8” OD x 14 GA MACHINERY BUSHING 4
17 B009077 60-2 x 13 TOOTH IDLER SPROCKET 1
18 B0011415 5/8” LOCK NUT 1
19 C2179496 CHAIN GUARD LATCH BRACKET 1
20 B0219992 RUBBER LATCH 1
21 C2179479 CHAIN DRIVE GUARD 1
22 B00304003W YOKE - 1 1/4” BORE 1
23 B0037051 CROSS & BEARING KIT 2
24 B003762 YOKE - 6 SPLINE 1
25 B00304005W INNER SHIELD 1
26 B0034004W OUTER SHIELD 1
NS B00304006W TRACTOR HALF of SHAFT c/w GUARD - 6 SPLINE 1
NS B00304007W IMPLEMENT HALF of SHAFT c/w GUARD 1
NS B0010102 SHEAR BOLT - 5/16” x 1” BOLT - GR.2 1
NS B003103 SHEAR NUT - 5/16” STOVER LOCK NUT 1
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